N 1 | 2 | 3 4 5 | 6 | 7 8

BB~ Al 1 pRif e
PROCESS ONE | FENDER ASSEMBLY Please follow below assembly steps
A in the correct order :
QR ORI ORI ORIE),

o Please note :

(1) Put carefully the front fender (#1) between two

attenuators, without scraping. Screw in #2~#5 and
B then tighten.

attenuators
C
N \
tﬁ
)
D
E
(@D )| shrizpa A Fenkisnn 6x15L -5t )
4
(@ (@) HEXAGON BOLT 6x15L NCLUDE SPRING W ASHER)
F 1 (1) | Fird#+-BXFENDER)
QUANTITY [SYMBOL DRN _ NAME
v L] % %
F-MF0901-18 EEBXRDARLE WUS TECH CO.,LTD. Page: 01/06

| 1 | 2 | 3 | 4 | 5 | 6 7 | 8



N 1 | 2 | 3 4 5 | 6 | 7 8
g - AifAHSE
PROCESS TWO | FRONT TIRE ASSEMBLY Please follow below assembly steps
A in the correct order :
ORJORLORIORIO)
] Please note :
Insert spacers #2 and #3 in the front wheel, then put the
front wheel between two attenuators. Pass the front axle
B through front wheel. Screw in the nut #5 and tighten.
C
D
E
1 B |umEENUT)
| 1 (®) | LM 12X 205LAXLEM 12x205L)
1 (3 |WisLiRwE - %5 -18L(SPACER » SHORT-I8L)
1 (2) |wix R > £-325L(SPACER » LONG 32.5L)
F 1 (1) |F#HERONT TRE)
QUANTITY [SYMBOL| DRN  NAME
v e # 2
F-MF0901-18 BEBTRIDAERL2E WU'S TECH CO,LTD. Page: 02 /06
| 1 | 2 | 3 | 4 | 5 | 6 7 | 8




N 1 | 2 | 3 4 5 | 6 | 7 8

BB oA
PROCESS THREE| FASCIA ASSEMBLY Please follow below assembly steps
A in the correct order :
QR ORI ORI ORIE),
o Please note :
While assembling fascia #1, please screw in lightly hexagon
bolts #2 & #3 (See Fascia Ass'y Top), then tighten. Then,
B screw #5 (See Fascia Ass'y Front).
(HEXAGON BOLT SCREW
ON THIS POSITION)
C
D —————
THRRBITE \ = ’
(BOLT SCREW o -
—] ON THIS POSITION) ﬁ
BRI
(FASCIA ASS'Y FRONT)
E
(BB 4Z4M SX 10LBOLT M 5X 10L)
) M S ] (SPRING WASHER-I 5)
PRI 7S A BRAAM 6x20L -5 S5 #E =]
HEXAGON BOLTM 6x20L NCLUDE SPRING W ASHER)
F [EERIAAR FASCIA ASSY )
QUANTITY [SYMBOL| DRN  NAME
v L] % %
F-MF0901-18 EEBXRDARLE WUS TECH CO.,LTD. Page: 03/06

| 1 | 2 | 3 | 4 | 5 | 6 7 | 8



—

1

| 2 | 3 4 5 |

BRI
PROCESS FOUR

A

HANDLEBARS ASSEMBLY Please follow below assembly steps

in the correct order :
®%@%@%@%@%@%@%%@D
(CE4®)

Please note :

(1) Before assembling handlebar, please take off at first
below parts from it : rubber gaskets #4 & #5, washers #6
& #7, and nuts #8 & #9.

(2) Then, assemble above parts in the correct order, and
tighten nuts #8 ~ #11 properly.

OO

M 10MZHE NUT M 10)

®®

M 1088~ g HIHERINNUT M 10ATTACH W ASHER)

®D

M 107F4E =] (WASHER-M 10)

@O

7B RUBBER GASKET)

[N BRSO B GSTE B SR IR S

@O

1 77 RUBBER GASKET)

L 1@

fOFHEF HANDLEBARS ASSY )

QUANTITY [SYMBOL
eae

DRN  NAME
# £

F-MF0901-18

v 3
mEBXRPDAERLE WUS TECH (O LTD. Page: 04/06

L

1

| 2 | 3 | 4 | 5 |

6 7 | 8




N 1 | 2 | 3 | 4 5 | 6 | 7 8
SHL RRHHE
A PROCESS FIVE | HEADLIGHT ASSEMBLY §>\ o Please follow below assembly steps
s‘é.;(?‘\ in the correct order :

2%

S O->0—-0
] T Please note :

ol .(('\ \ (1) Before assembling headlight, please take off at first
‘ ~ N §§ﬂ nuts #2 & #3, then, re-assemble them in the correct order.

B @\& S .‘" . > Please screw in lightly and then tighten.

NS B s !
C
D
B N
E

@ Q)| AfekifiigikBOLT HEADLIGHT APPEND X )
F () | AMfEELHEADLIGHT)
QUANTITY [SYMBOL| DRN  NAME
v 3 e # 2
F-MF0901-18 BEBTRIDAERL2E WU'S TECH CO,LTD. Page: 05/06

| 1 | 2 | 3 | 4 | 5 | 6 7 | 8




N 1 | 2 | 3 4 5 | 6 | 7 8
BN NRERRAHEE
PROCESS SIX | HEADLIGHT WIRE ASSEMBLY Please follow below assembly steps
A in the correct order :
O->0->0-0
— Wiring box Please note :
(1) Pass through the headlight wire under the headlight,
between left fixed support and wiring box, then connect to
B the 4th hole on the wiring box. (Please see fig. #1)
(2) Before connecting headlight wire, you need to loosen
the nuts #3 & #4 on wire cover #2.
— (3) Fasten wire cover with nuts after connecting headlight
4th hole wire to the 4th hole of wiring box.
on wiring box __‘ Wiring box
C \
D
Fixed Support for
] Headlight - Left side
E
N 1 (D ()| [FI5E 74255 4X 12LBOLT M 4X 12L)
1 (2 | B HEERIW RE COVER)
F 1 (1) | AksEEHEADLIGHT PLUG)
QUANTITY [SYMBOL| DRN  NAME
v L] % %
F-MF0901-18 EEBXRDARLE WUS TECH CO.,LTD. Page: 06 /06
| 1 | 2 | 3 | 4 | 5 | 6 7 | 8




